SERVO MOUNTING KIT – RV-6/7/9 PITCH

R2,050.38 excl. Vat

5 to 10 Days Delivery

SKU: 101020-005 Category: Tags: ,

Description

  • 100836-000 x 2 Large Male Rod End
  • 100868-000 x 1 RV6,7,9 Pitch Bracket
  • 100966-002 x 1 Aluminum Pushrod Tube – 4.0″
  • 100975-002 x 2 AN315-4R Jam Nut
  • 100976-011 x 2 AN365-1032A Nylon Insert Locknut
  • 100977-000 x 2 AN970-3 Large Flat Washer
  • 100978-003 x 8 AN960-10 Small Flat Washer
  • 100979-002 x 3 MS35333-39 #10 Internal Star Washer
  • 100981-000 x 3 AN3H-3A Bolt – 3/8″
  • 100981-006 x 1 AN3H-11A Bolt – 1 1/8″
  • 100981-007 x 1 AN3H-12A Bolt – 1 1/4″
  • 100982-007 x 1 Aluminum Spacer – 0.250”

Welcome 👋

Sign up to receive the latest Avionics News straight to your mailbox

We don’t spam! Read our privacy policy for more info.

Only logged in customers can leave a review.